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Test Report No.: Order No.: Page 1 of 5

Kunden-Referenz-Nr.: N/A Auftragsdatum: 27.12.2018

Client Reference No.: Order date:

Auftraggeber: WEICHENG LIGHTER MANUFACTURE CO.,LTD

Client:

Priifgegenstand: Refillable Lighter

Test item:

Bezeichnung / Typ-Nr.: WK73

Identification | Type No.:

Auftrags-Inhalt: Mechanical Test Report according to client's request

Order content:

Prifgrundlage: ISO 9994:2005+A1:2008

Test specification: Lighters - Safety Specification

Wareneingangsdatum: 27.12.2018

Date of receipt:

Prifmuster-Nr.: A000859716

Test sample No.:

Priifzeitraum: 27.12.2018 - 25.01.2019

Testing period:-

Ort der Priifung: TUV Rheinland

Place of testing: (Shanghai) Co., Ltd.

Priiflaboratorium: TUV Rheinland

Testing laboratory: (Shanghai) Co., Ltd.

Priifergebnis*: Pass

Test result*:

gepriift von / tested by: Q (/U/‘j kontrolliert von / reviewed by: ):/m //;}W J
LS

25.01.2019 Ricky Wang / PE 25.01.2019 Rainbow Wang/ Reviewer

Datum Name / Stellung Unterschrift Datum Name / Stellung Unterschrift

Date Name | Position Signature Date Name [ Position Signature

Sonstiges / Other:

Client Address : NO.8 AVENUE, HUBIAN TOWN, GANZHOU ECONOMIC AND TECHNOLOGICAL
DEVELOPMENT ZONE, GANZHOU CITY, JIANGXI PROVINCE, CHINA

Zustand des Priifgegenstandes bei Anlieferung:
Condition of the test item at delivery:

Prifmuster vollstdndig und unbeschadigt
Test item complete and undamaged

* Legende: 1 =sehr gut 2=gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft
P(ass) = entspricht 0.g. Priifgrundlage(n) F(ail) = entspricht nicht 0.g. Priifgrundlage(n) N/A = nicht anwendbar  N/T = nicht getestet
Legend: 1 = very good 2 =good 3 = satisfactory 4 = sufficient 5 = poor

P(ass) = passed a.m. test specification(s)  F(ail) = failed a.m. test specification(s) N/A = not applicable

N/T = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht

auszugsweise vervielfaltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.

This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be

ot duplicated in extracts. This test report does not entitle to carry any test mark.

TUV Rheinland (Shanghai) Co., Ltd. TUV Rheinland Building, No. 177, Lane 777, West Guangzhong Road, Jing’an District,

Shanghai 200072, P.R. China
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Liste der verwendeten Priifmittel
List of used test equipment

Prifmittel

Priifmittel-Nr. / ID-Nr.
Test equipment

Nachste Kalibrierung
Equipment No. | ID-No.

Next calibration
List of used test equipment could be traceable and provided separately upon request.
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1 |Produktdetails
Product details

Refillable Lighter

2 |MaBe / Gewicht
Dimensions | Weight
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Absatz 1ISO 9994:2005+A1:2008 Messergebnisse - Bemerkungen | Bewertung

Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation

1 Scope

2 Terms and definitions

3 Functional requirement

3.1 Flame generation Sample No. 1 to 15. Pass

3.2 Flame heights Sample No. 1 to 15. Pass
Test method 5.2

3.3 Flame-height adjustment / N/A

34 Resistance to spitting or sputtering and flaring Sample No. 1 to 15. Pass
Test method 5.3

3.5 Flame extinction Sample No. 1 to 15. Pass
Test method 5.4

3.6 Volumetric displacement Sample No. 16, 17, 18. Pass
Test method 5.7

4 Structural integrity requirements

41 External finish Sample No. 1 to 15. Pass

4.2 Compatibility with fuel Sample No. 1, 2, 3. Pass
Test method 5.5

4.3 Resistance to fuel loss Sample No. 19, 20, 21. Pass
Test method 5.6

4.4 Resistance to dropping Sample No. 4 and 5 after Pass
Test method 5.8 normal stabilizing.

Sample No. 6 and 7 after cold
stabilizing.

4.5 Resistance to elevated temperature Sample No. 8, 9, 10. Pass
Test method 5.9

4.6 Resistance to internal pressure Sample No. 22 and 23. Pass
Test method 5.10

4.7 Burning behaviour Sample No. 24 and 25. Pass

4.8 Resistance to cyclic burning Sample No. 11, 12, 13 Pass
Test method 5.11

4.9 Resistance to continuous burning Sample No. 14 and 15. Pass
Test method 5.12

5 Test methods

6 Instructions and warnings

6.1 General Pass

6.2 Location Pass

6.3 Content Pass

6.4 Safety symbols Pass

6.5 Refilling instructions Pass

7 Product marking Pass
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Artwork of instruction

Flamelight

Electvonic Printed

 Mramelgt O
G Lighters

Feep out of readh of children

Ignite lighter away fram face and clathing

Contairs flamenable gas under pressure

Mever expose to heat above 50°C or projanged periods of sunlight
Do nat puncture o incinerate

Engure that flame is extinguished after uie

Aullar Reichwaite von Kindern aulbewahnen.

Beim Zianden von Gesicht und Kleidung fembalien.

Enthalt entrindbares Gas wnter Druck.

Keine Erwirmung uber 50 C oderlangerer Sonneneinstrahlung
alTsetzen,

Feuerzeun nicht durchatechen oder verbrsnnen, i
Stellen Sie sicher, dass die llamme nach dem Gebrauch vollkemmen ’

%

RAamelight quality engineered
lighters have been designed for
your convenience and safety,
conforming to 150 standards .

sehen st T B VT | Afbh R 1V
Red amd follow all of the given instrctions, otherwise serses burn
Lesen Sie alle Anweisungen sorgfibia durch und befolgen Sie diese.
Bai htumg lcann a3 Tu gen fikran. MADE IN CHINA

-END OF TEST REPORT-
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